
S
u
b
je

ct
 t
o
 c

h
a
n
g
e
 w

ith
o
u
t 
p
ri
o
r 

n
o
tic

e

/// NOT AVAILABLE AS A SPARE PART

 

SPARE PARTS LIST

 
DVP Pumps, Inc     D.V.P Vacuum Technology spa      www.dvppumpsus.com

Doc.8711060_9801028_SB10     Rev. 04     Page 1/2

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21

Screw Cylindrical Head M6x20
Screw TCCE M6x30
Screw Cylindrical Head M6x80
Screw Hexagonal Head M8x25
Washer SCHNORR Ø8
Washer 1/2”
Seeger I20
Cylindric Pin Ø5x18
Pin Ø3x12
Pump Body
Rotor
Pump Cover
Vane
Washer
Electric Motor
Seeger Zj40
Bearing 6205-2RS
Teflon Washer
Motor Flange
Filter Plate
Silencer

///
///
///
///
///
///

0501002
0601003
0603001
3001120
3102006
3202020
3301002
4001042
4402041
0503002
2401030
4001041
4301069
4503005
9002016

4
2
3
1
1
1
1
2
1
1
1
1
6
1
1
1
1
1
1
1
1

POS Description Part Number QTY Kit

SB 10 - 9801028

X



S
B

 1
0 

- 9
80

10
28

S
PA

R
E

 P
A

R
TS

 L
IS

T

 
D

V
P

 P
u
m

p
s,

 I
n
c 

  
  
D

.V
.P

 V
a
cu

u
m

 T
e
ch

n
o
lo

g
y 

sp
a
  
  
  
w

w
w

.d
vp

p
u
m

p
su

s.
co

m

D
o
c.

8
7
11

0
6
0
_
9
8
0
1
0
2
8
_
S

B
1
0
  

  
 R

e
v.

 0
4
  
  
 P

a
g
e
 1

/2


	2: SB 10 spare parts pg 1
	3: SB 10 spare parts pg 2

